The Regional Municipality of Peel

Supply Capacity Increase for Palgrave

Well # 4

Class Environmental Assessment

FINAL Environmental Study Report

Thursday, November 23, 2023

TOO01508A

CIMA+

500-5935 Airport Road
Mississauga, ON L4V 1W5

T 905695 1005 F 905 695 0525
cima.ca

CiIM

Engineering for people

Contact

Sandra Rodriguez, M.Eng., P.Eng.
sandra.rodriguez@cima.ca
T 905 695 1005, 6718



The Regional Municipality of Peel
Supply Capacity Increase for Palgrave Well # 4 Class EA
Environmental Study Report

r‘ Region of Peel
F working with you
FINAL Environmental Study Report

Class Environmental Assessment for Palgrave No. 4 Supply Well
Project No T0O01508A

R

Emily Snoei, EIT, ENV SP
[...]
e Chlorine contact tank.
e Greensand filter system including process residue holding tank, supernatant pumps,

sludge transfer pumps, piping, valves, controls, and backwash supply from the water
distribution.

Raw water from CE3 is pumped to the Caledon East WTP1 for treatment, consisting of
primary and secondary disinfection treatment via sodium hypochlorite, no other
treatment is provided in Caledon East WTP1. Major treatment equipment in the Caledon
WTP1 includes the following:

e Caledon East WTP1:

e Sodium hypochlorite feed pumps for primary and secondary disinfection.
o Sodium hypochlorite storage tank.
« Chlorine contact pipe.

Raw water from CE4 and CE4A is treated at the Caledon East WTP2 for primary and
secondary disinfection via sodium hypochlorite. Iron is removed by oxidation followed by
greensand filtration. Major treatment equipment in the Caledon WTP2 includes the
following:

e Caledon East WTP2:

e Sodium hypochlorite feed pumps for primary and secondary disinfection,
and iron oxidation.
o Sodium hypochlorite storage tank.

CIM/ | CIMA Project # TO01508A 42



The Regional Municipality of Peel
Supply Capacity Increase for Palgrave Well # 4 Class EA
FINAL Environmental Study Report

e Chlorine contact tank.

e Greensand filter system including process residue holding tank,
supernatant pumps, sludge transfer pumps, piping, valves, controls and
backwash supply from the water distribution.

In the Caledon East water system, treated water is pumped from WTP1 and WTP2 to
the Caledon East Storage Reservoir which provides sufficient pressure to meet the
supply demands. A booster pumping station at WTP2, (Granite Stones Booster
Pumping System) is equipped with booster pumps and pressure regulating tanks to
service the Granite Stones subdivision, located at a higher elevation. Permitted rated
capacity of the treatment equipment and plants, as well as the corresponding permit /
license number, are summarized in Table 5.

Table 5: Permitted Treatment Rated Capacity in Caledon East / Palgrave Water System

Rated Capacity Renewal

Water Facility Permit/License Number

m?/day (L/s Date
Palgrave WTP1 | 8,493 m3/day (98 L/s) MWDL 009-105 Issue No.: 8 May 7, 2024

Palgrave WTP2 | 2,618 m3/day (30 L/s) MWDL 009-105 Issue No.: 8 May 7, 2024

Caledon East 2,618 m®/day (30 L/s) MWDL 009-105 Issue No.: 8 May 7, 2024
WTP1

Caledon East 5,530 m%/day (64 L/s) MWDL 009-105 Issue No.: 8 May 7, 2024
WTP2

5.1.3 Water Distribution

The Caledon East / Palgrave Drinking Water Systems are interconnected via a 400 mm
diameter watermain on Old Church Road. The Old Church Booster Pumping Station
connects the two (2) systems and allows both water systems to serve as a back up
water supply to each other, to meet the demands in either system. As per the 2019
Water Quality Report for the Caledon East / Palgrave Drinking Water System, the
distribution system comprises approximately 108 km of watermains and feedermain,
about 3,000 service connections, servicing over 13,000 people.

5.2 Palgrave Well # 4 (PAL 4)

PAL 4 and its treatment facility, WTP 2, are both located north of Palgrave at 9
Buckstown Trail, in the Town of Caledon, on municipally owned property. The site is
located within a residential neighbourhood with large areas of green space and adjacent
to the Palgrave Forest and Wildlife Area. The nearby estate has currently service

CIM/ | CIMA Project # TO01508A 43



The Regional Municipality of Peel
Supply Capacity Increase for Palgrave Well # 4 Class EA
FINAL Environmental Study Report

connection of potable water from PAL 4. Location of PAL 4 site, relative to the overall
existing Palgrave Drinking Water System, is shown in Figure 5. The overall location of
PAL4 and Palgrave WTP 2 is shown in Figure 6.

5.2.1 PAL 4 Supply Well

PAL 4 was constructed in 2001 by International Water Supply (IWS). The water source
of PAL 4 is a deep aquifer in a bedrock valley. The well was classified as not under the
direct influence of surface water, or “Non-GUDI”, by AMEC Earth & Environment
(AMEC) in 2005. The well operates under the PTTW P-300-2034379854 with a
maximum permitted rate of 30.3 L/s.

Key design parameters for PAL 4 well and its well pump are summarized in Table 5 and
Table 6, respectively.

Table 6: PAL 4 Well Specifications

Specification

Well Location Coordinates 592892 E 4867928 N
Ground Elevation 288.56 masl?
Non-pumping Aquifer Elevation 279.60 masl
Maximum Drawdown Aquifer Level® 268.25 masl
Well Depth 91.40 mbgs*
Outer Casing 600mm steel casing at 76.5m depth
Inner Casing 350 mm steel casing at 79.5m depth
Screen Casing 350 mm at 92.0 depth
Notes:

1. Design parameter as per Palgrave Well 4 Inspection, Rehabilitation and Testing (Lotowater,
2018) and Category 3 Permit To Take Water Application (Watermark Environmental, 2020).

2. Meters above sea level (masl).

3. Aquifer level test completed in 2019 at 60.6 L/s and 72 hrs (Watermark Environmental, 2019).

4. Meters below ground surface (mbgs).

CIMV/ | CIMA Project # TO01508A 44



The Regional Municipality of Peel
Supply Capacity Increase for Palgrave Well # 4 Class EA
FINAL Environmental Study Report

Table 7: PAL 4 Well Pump Specifications

Parameter Specification

Number of Pumps 1
Well Pump Type Grundfos, Submersible Vertical Turbine Pump1
Suction Intake 22.5 mbgs (267.04 masl)
Pump Capacity 30.3L/s
Pump Total Dynamic Head 93 m
Number of Stages 6
Motor Size? 60 HP
Motor Speed 3450 rpm
Motor Voltage 575V
VFD Motor No
Notes:

1. Grundfos pump manufactured in 2007. The pump was refurbished and re-installed in 2008 along
with the replacement of the column pipe (Lotowater, 2018).

2. Pump motor was replaced in 2012 (GDE, 2013).

PAL 4 well pump can operate based on level of the Palgrave Reservoir or the system
pressure measured by the pressure discharge to distribution. The pump is equipped
with a control valve with solenoid valve for positioning and SCADA control.

The most recent PAL 4 well efficiency evaluation completed in 2017 by Watermark
Environmental (Watermark Environmental, 2018) indicated that the overall efficiency of
PAL 4 would remain in good standing upon completion of rehabilitation work and no
further work would be required. Along with the hydrogeological results discussed in
Section 1.2, PAL 4 was therefore considered to be in a suitable condition to support an
increase in the maximum permitted water taking rate to 60.6 L/s.

CIM/ | CIMA Project # TO01508A 45



The Regional Municipality of Peel
Supply Capacity Increase for Palgrave Well # 4 Class EA
FINAL Environmental Study Report

Flnn_el‘_l'!'_s‘lii_“f---"" ||

LEGEND
EXISTING WATER INFRASTRUCTURE

) EXISTING MUNICIPAL SUPPLY
WELL

EXISTING WATERMAIN

LESS THAN 300 MM DA
00400 MM DA,

Emmmm GAEATER THAN 400 MM DA
|| ROAD NETWORK
HIGHWAY

ARTEAIAL ROAD

LOCALCOLLECTOR RCAD
OTHER FEATURES
SETTLEMENT AREA

1
T} MUNICIPAL BOUNDARY

PALGRAVE
WELL 4
EWTP 1

PALGRAVE
ESTATES

Maunt Hope Red

1

) S

PALGRAVE
WELL 2

Figure 5: Location of Existing Palgrave Drinking Water System

CiMm

| CIMA Project # TO0O1508A

46



The Regional Municipality of Peel
Supply Capacity Increase for Palgrave Well # 4 Class EA
FINAL Environmental Study Report

Figure 6: Location of Existing PAL4 and WTP 2

CIM/E | CIMA Project # TO01508A 47



The Regional Municipality of Peel
Supply Capacity Increase for Palgrave Well # 4 Class EA
FINAL Environmental Study Report

5.2.2 PAL 4 Treatment

Water treatment at PAL4 is provided on-site. The Palgrave WTP2 facility was originally
constructed in 2007. The system overall is classified as a Class Il water treatment
subsystem. Currently, the main treatment process at the Palgrave WTP2 include:

e Pre-chlorination through addition of sodium hypochlorite on the raw water discharge
header for pre-oxidation of iron.

e Greensand filtration containing two (2) vertical pressure filters, with anthracite and
greensand filter media, for iron removal.

e Disinfection through addition of sodium hypochlorite on the greensand filtration
common discharge header for chlorination.

e One (1) chlorine contact pipe to achieve the required chlorine residual for
disinfection.

e A waste management system comprised of a wastewater decanting tank,
supernatant transfer pumping and sludge transfer pumping. The waste streams from
backwash, filter-to-waste and analyzers are collected in the decanting tank where
supernatant is separated from the sludge. The supernatant is pumped back to the
raw water header and the sludge is hauled from site to landfill.

e One (1) emergency standby generator.

The existing facility includes separate rooms for filtration, standby power, electrical,
waste management, future sodium bisulphite storage, future fluoride storage, chlorine
storage and a vestibule. The facility was originally designed to accommodate
fluoridation and de-chlorination with sodium bisulphite; but these systems have not been
implemented and the rooms have been unoccupied since construction. Each room is
physically separated with individual ventilation system.

A simplified process schematic of the Palgrave WTP2 is shown in Figure 7.

CIM/ | CIMA Project # TO01508A 48



The Regional Municipality of Peel
Supply Capacity Increase for Palgrave Well # 4 Class EA
FINAL Environmental Study Report

To Caledon East

TOWN OF CALEDON

Pressure Boosler

Distribution [FM] |
Zone 8B [FocT] ) o
r-- TS T T T T s T T s T T s T s s TS 1
! Seltied Sludge I Q -
| 1
I l ) ‘Q— Centervile (7
1 Distribution ¥ e
I Old Church
—————— BoosleL - — - - = — = = Centerwlle
| Rechlorindlio
I
! (NaoCD .
' @ | I
' 3 3 A R |
| z
. & —F- :
' B Chiorine !
' Supernatant Tank Contact :
|
1 1
| P S '
! ) o T
' e Well 3
1 Backwash Water Supply 283 g
| L.
1 @ Filter A R I g
=
| | ‘*l— 1
=
Mf—— = — — = -1 P 1gr;we 3
1 M Ft Servoir =
| foZone SA = _l ___
: Pistribution
1
; I _Q_ cent | conz ] cors | cona | cons Joeans
: PALGRAVE WELL 4 1.
PALGRAVE WATER . |
' SUPPLY & DISTRIBUTION ~ Z0ne 8A _Q— ! o

weil 4

Figure 7: Process Flow Chart for PAL4 System (Region of Peel, O&M Manual, April 2012)

CIM/E | CIMA Project # TO01508A 49



The Regional Municipality of Peel
Supply Capacity Increase for Palgrave Well # 4 Class EA
FINAL Environmental Study Report

The current rated capacity of the Palgrave WTP2 is 2,618 m3/day (30 L/s), as per
current Municipal Drinking Water License MWDL 009-105 Issue No.: 8 and shown in
Table 5. A maximum of 10% of supernatant from the decanting tank can be returned to
the head of the plant to reach 33.3 L/s treatment flows. The design flowrates and key
characteristics of each major treatment process at the plant are presented in Table 8.

Table 8: PAL4 and Palgrave WTP2 Design Flowrates and Key Equipment
Characteristics

Treatment Process Equipment

Well Pump e One (1) Vertical Turbine Pump
Pre-chlorination e Two (2) 3.4 L/h peristaltic pumps (1 duty/1 standby)
Post-chlorination e Two (2) 3.4 L/h peristaltic pumps (1 duty/1 standby)
Filtration e Two (2) greensand pressure filters (2 duty), each rated
at17.2L/s
Primary Disinfection e One (1) 500mm diameter watermain pipe, 82 m length
Chemical Storage e One (1) 400 L polyethylene tank
Waste Management e One (1) 80 m? process residue holding tank
e Two (2) 43.2 m3h submersible sludge transfer pumps
at 12 L/s (1duty/1 standby)
e Two (2) 3 L/s supernatant return pumps (1 duty/1
standby)

The following sections provide additional details for each of the major treatment
processes at the Palgrave WTP2.

5.2.2.1 Oxidation / Disinfection

The facility includes two (2) sodium hypochlorite chemical feeding systems, used
separately for iron oxidation and disinfection purposes. One (1) chemical storage tank is
provided, common to the oxidation / disinfection processes. All chemical feeding and
storage equipment is housed in a common dedicated chemical room within the building.

Addition of sodium hypochlorite for oxidation purposes is provided on the well pump
discharge header upstream of the greensand filters. Sodium hypochlorite is added for
disinfection purposes, on the common discharge header downstream of the greensand
filters. The required disinfection is achieved in a 500mm diameter contact pipe, located

CIM/ | CIMA Project # TO01508A 50



The Regional Municipality of Peel
Supply Capacity Increase for Palgrave Well # 4 Class EA
FINAL Environmental Study Report

between the building and the property line. The contact pipe was originally designed to
provide a 2-log inactivation of viruses.

5.2.2.2 Iron Removal — Greensand Filtration

As PAL4 was designated as a “non-critical” well during the original plant design, the
greensand filtration system was designed to provide 100% well capacity with two (2)
filters; therefore, no redundancy is currently provided. There is a designated area within
the existing building, immediately adjacent to the filters, for an additional third future
filter. The Region currently operates all wells with the same level of criticality on demand
basis and does not operate the wells based on prioritization.

The filter media is comprised of anthracite and greensand with graded gravel support
bed. The greensand is impregnated with manganese oxide which acts as a catalyst on
the presence of chlorine to oxidize, precipitate and filtrate manganese and iron. The
filter vessel contains an inlet water distributor/backwash collected system and
underdrains that allow flow for production or backwash. Backwash water is supplied
from the distribution system back to the filters.

5.2.2.3 Wastewater Management System

The capacity of the waste management was designed based on the amount of
backwash volume produced by the two (2) pressure filters operating at 30.3 L/s in
addition to filter to waste and analyzer water volumes.

The supernatant return pumps capacity was designed to recycle 10% of the well pump
capacity.

5.2.2.4 Emergency Power Supply

One (1) 165 kW, 600 V standby diesel generator is installed, in its own dedicated room,
to provide standby power to all the pumps and equipment. The generator fuel storage
tank provides 26 hrs of power supply at 100% load.

5.2.3 PAL 4 Water Production Data

Volumes for raw and treated water of the PAL4 system, as reported in the Region of
Peel, 2020 Summary Report, Drinking Water in Peel, are summarized in Table 9.
Figure 8 provides a graphical representation of the daily average per month and daily
maximum per month of raw and treated water volume.

CIM/ | CIMA Project # TO01508A 51



The Regional Municipality of Peel
Supply Capacity Increase for Palgrave Well # 4 Class EA
FINAL Environmental Study Report

Table 9: Raw and Treated Water Volumes of PAL4 System’

Raw Water (m?3) Treated Water (m?)

Total Annual (m?) 122,541 123,719

Notes:

1. Flow data as per Region of Peel, 2020 Summary Report, Drinking Water in Peel, 2020.

3,000

PTTW = 2618.5 m3/day MDWL = 2618 m3day

2,500

2,000

1,500

Daily Volume (m3)

1,000

meLkahhhkLL

Jan-20 Feb-20 Mar-20 Apr-20 May-20 Jun-20 Jul-20 Aug-20 Sep-20 Oct-20 Nov-20 Dec-20

EMaximum Raw Daily EMaximum Treated Daily m Average Raw Daily OAverage Treated Daily

Figure 8: Treated and Raw Water Historical Flows

As shown in Figure 8, the maximum daily raw water taking and maximum daily treated
water for PAL 4 are well below the maximum limits established in the current PTTW and
MDWL. Treated water volumes are slightly higher than the raw water due to recycling
supernatant to the head of the plant. The supernatant return flow does not exceed 10%
of the raw water flow rate.

The total monthly volumes of PAL 4 raw water intake in 2020 are summarized in Figure
9. The figure also provides the percentage of PAL 4 water taking relative to the entire
Palgrave / Caledon East System.

CIM/ | CIMA Project # TO01508A 52



The Regional Municipality of Peel
Supply Capacity Increase for Palgrave Well # 4 Class EA
FINAL Environmental Study Report

Consistent with typical small drinking water systems, the water demand of PAL4
increased during the warmest months, up to 27,281 m3/month, and decreased during